
WESTERN PRODUCTS
77 NORT 73RD STREET

P.O. BOX 230
MILWAUKEE, WISCONSIN 53223

bb A DIVISION OF DOUGLAS DYNAMICS, INC.

85 1-
TRIM j"if ~ t J)
=:.~edto 12~7...
Maximum .
Coupling 13"
Lu Height 2

ITEM PART NO.
1 59516
2 59523
3 59525
4 595
5 90:
6' 90128
7 90130
8 91104
9 91106
10 91334
11 91337
12 9196K
13 9328K

NOT SHOWN
60109

QUAN.
1

1

1

1

10
8
2
14
4
10
10
2
2

DESCRIPTION
LIFT FRAME 99
THRUST ARM DR
THRUST ARM CU
SPREADER
7/15-14X1-1/4 HX CS G5 ZP
5/8;.11X1-3/4 HX CS G5 ZP
5/8-11X2-1/4 HX CS G5 ZP
7/16 PLAIN WASHER TV A STD ZP
5/8 PLAIN WASHER TV A STD ZP
7/16-14 PT HX LK NUT NYIS ZP
5/8-11 PT HX LK NUT NYIS ZP
.148X2.9375 HAIRPIN COTTER ZP
1X3..1/2 HITCH PIN

1 FLASHER HD
Form No. 1297

- 1 -

Box No. 596
Model No. 99
Dodge W100-150 '72 & Later
W200-250/300-350 '73 & Later
Dodge Ram Charger 4 x 4
Plymouth Trail Duster 4 x 4
September 20, 199

PARTS DIAGRAM & LIST

MINIMUM VEHICLE
RECOMMENDATIONS

Aux. Ught Kit
HD Alternator
HD Battery
HD Suspension

11

1

cs
cu
'DR
G
HD
HX
LK
NYS
PT
sm
TY
ZP

AbbrevationsCa
CUrb SIe
Drr Side
Gra
Heiw Dut
Hex
Loc
Nyn Inser
Pring Torque
Standard
Typ
Zinc Plstec

Printed In U.S.A.



1/4-20
5/16-18
3/8-16
3/8-24
7/16-14
11213
9/16-12
5/8-11
3/4-10
7/89
1-8

SAE
Grade 8

13
28
46
68
75

115
165
22
370
591
89

NOTE; DIRECT
HYDRA- TURN(I

HOSES AND
FITTINGS

AWAY FROM
STOPS AND

PINCH POINTS

Box No. 596
Model No. 99
Dodge W100-150 '72 & Later
W200-250/300-350 '73 & Later
Dodge Ram Charger 4 x 4
Plymouth Trail Duster 4 x 4

INSTALLATION INSmUCTIONS

Me Gra 8.8 (F.-Lb.)
To~ e i

7 M 12
17 M 14M 10 35 M 18 155

Thes torque vaues ap to IIf.fre faener except thos
noecln the Instruon.

AS VIEWED FROM DRIVER SIDE

+

LIFT FRAME UNIT
5/811 X 1-3/4" BOLT

e
\ 1972 TRUCK ONLY\
\ 7/161 X 1-1/411 BOLTS\\ r: ~~" --

LJ ,ø.'~..,W'..-~~

DRill 5/811 DIAMETER

h-=-=

)
-~=:o

CROSSMEMBER RIVET HOLES,..o t~4 ..~ 0 5/S'X2-f/4" 

BOLT

TRIM1I1ifreqUired~. + ~
to obtain Maximum 9-1/2" TO 10-1/2'1 SPREADER
Co~pling Lug 1 ROAD COUPLING LUG HOLEHeight ~

IMPORTANT: Read instructions before assembling. Bols should be finger tight untO the installation is completed.
Preventive maintenance can prevent accidents. Use standard methods and practices when attaching snowplow in-
cluding wearing safety glasses during dnllng.
1. Remove the bumper from the vehicle, leaving the brackets attched to the bumper.
2. Attach the Lif Frame as shown using 7/16" x 1-1/4" bolts, flat washers to slots and locknuts.
3. Move each bumper bracket outard 1 /411. Replace bumper, placing the brackets to the outside of the Lift

Frame side plates. 1991 and later, use rear holes as shown, earlier models use forward holes. Secure using
existing fasteners.

4. Fasten Spreader angle to Lif Frame with coupling lug holes between 9-1/2" to 10-1/2" from road. Use 5/8" x 1-
3/4" bots and locknuts for top holes. NOTE: Spreader reinforcement gusset may need to be trimmed 1 JJ to
maximize road clearance.

5. Position Thrust Arms onto outside of vehicle frme with angles to the inside of the springs. Attch Thrust Arm

angle to Lif Frame and Spreader with 5/8" x 2-1/4" bolts and locknuts.
6. Hold Thrust Arms tight to frame (Frame rivet head clearance is provied by 2" holes in Thrust Arm plates).

Dril 5/8" holes using Thrust Arm plates as a template. Secure with 5/8" x 1-3/4" bolts, flat washers to frame
and locknuts.

TIGHTEN ALL BOLTS TO CORRESPONDING TORQUE CHART VALUES
LIGHT KIT ASSEMBLY - FOR DUAL TYPE 28 HEADLAMPS - Use Box No. 60740 Headlamp Kit - 4 Wire and Box
No. 61430 Harness Bracket Kit - 28/20 5W NF. 4 Wire headlamps do not have blue wires. Blue wire connections
per paragraph 5 of 5 Wire installation instructions are not required for this installation. Install turn signal flasher fur-
nishedin Floor Bracket carton in this box. FOR QUAD TYPE 1A& 2A HEADLAMPS - Use Box No. 60740 Head-
lamp Kit - 4 Wire and Box No. 60765 Harness Bracket Kit - 1 A & 2A.Form No. 1297 _ 2 _



INSTALLATION INSTRUCTIONS
FOR - ila CONTROL TO
VEHICLE INSTRUMENT PANEL

DODGE

ATTNTION: Two brackets for the ila
Control are furnished wih this plow
model. With the introduction ofa plastic
instrument panel on the '81 vehicle, it
may be desireable to install the ila Con-
trol using the Aoor Bracket, whenever
possible.

--
- --t~......\ 1~ r~~.)) i~ ~~\Jr ii- ~~ ~ I~ ..~~ t_.... -~ I:--~ ~~ ~7..:- II-~~

' -\_... .... I.. .. ,"" ~.. _ -. ,J. \

- ~..:..~-. ....U\\
i \~-..~-~~

DASH BRACKET
5681

-

--
--

1. Secure Dash Bracket to the ila Control using 4-No. 8 x 5/8" long hex head screws.
2. Locate ila Control to the left of the ash tray or wherever is most convenient. The lower half of the bracket

should fit flat against the bottom flange of the dash. Verif that ila Control lever wil clear vehicce components
in all positions and for adequate dril clearance before drilling holes.

3. Mark and drii two 1/8" holes in the dash to align to the top holes in the bracket.
4. Remove the bracket from the ila Control and loosely fasten it to the dash using 2-No. 10 sheet metal screws

and lock washers.

5. Mark and dril two holes into the bottom flange of the dash to align to the holes in the bracket. Secure using
No. 10 sheet metal screws and lock washers. Tighten all four screws securely.

6. Place ila Control into bracket and fasten in desired position.

13475

INSTALLATION INSTRUCTIONS
FOR - ila CONTROL TO
VEHICLE TRANSMISSION TUNNEL

The ila Control should be placed in the
vehicle so it is convenient to the
operator wihout interfenng with shif
levers or the seat when it is fully forwrd.
Use the bracket to dnll three 9/64" holes
through the floorbord. These holes
should be driled in the center of the
Floor Bracket slots, this will permit the
bracket to be adjusted at the opeators
discretion. Fasten using No. 10 x 1"
screws and lock washers. Slide the Rub-
ber Boot down to cover the flanges.
Align forward holes of bracket and ila

Control, place NO.8 x 5/8" long slotted
hex head screws in thse holes. Select
best position for the ila Control and
secure using two more of the same size
screws after cable installation is com-
pleted.

LOCK SPOOL - should be
engaged when mounted
plow is not in use

ADJUSTMENT
Hla CONTROL
ASSEMBLY 56018

FLOOR BRACKET
56079

Optional Snowplow
Light Swich Location

PIVOT

RUBBER BOOT
56043

17024 '- ~ No. 10 x 111 TAPPING
SCREWS (3) 90388

Bracket May Be
Rotated Within Slots

130-812

- 3-



INSTALLATION INSTRUCTIONS
fFOR 59700 BLADE GUIDE ASSEMBLY

2

Insert pointed end of clamp into coil of Blade Guide Rod. Attach a
Blade Guide Rod to each outer rib using 5/16" x 1" capscrews and
locknuts as shown in diagram..

LJ 3

Item
1

2
3
4
5
6
7

PARTS LIST
59700 - BLADE GUIDE ASSEMBLY

Part No. QUem. . Description
5967 2 BLADE GUIDE ROD, S-HOOK & FLAG ~
596K 1 BLADE GUIDE FLAG ,,'"596 1 S-HOOK ~5961 1 BLADE GUIDE ROD ~/599 2 CLAMP 5
9020 45/16-18X1 HX CS G2 ZP
91332 4 5/16-18 PT HX LK NUT NYIS ZP

4

6

130890

A-FRAME STOP MODIFICATION
INSTRUCTIONS

With snowpows mounted to vehicles having small tire size options, the bbade lif may be less
than deslreable. If this condition exists. on any installation, the height of blade lif can be in-
creased by cuting and rewelding the A-Frame stops on the mount as shown In the sketch below.

A-FRAME

LIFT FRAME

"8"'- " ."

To gain maimum lif without the fully angled
blade (or the A-Frame) striking the vehicle
bumper, the A-Frame stops may be modified
as shown in the inset. Rame cut at "A" and
reweld at "B" maintaining minimum 111

clearance between blade at bumper ends,
and/or between A-Frame and closest point of
bumper.

-- THRUST ARM

9-1/2 TO 10-1/2

ROAD SURFACE L
1307.7707

The following are registereddd and unregistered TM Trade Marks of Douglas Dynamics, Inc.
WESTERN(! fSARMATlC(! Hyra-Turndd RoI-Acon™ PRQ.GUARD™

Western reserves the right under its Product Improvement Policy to change construction details and furnish equipment when so altered
without reference to ilustations or specifications used herein.

PPnted In U.SA
- 4 -


